TAKE RACING TO THE NEXT LEVEL

WHEEL STAND
LITE 2.0

INSTRUCTION MANUAL




YOUR
SIM RACIN
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

0009@

support@nextlevelracing.com

TAKE RACING
TO THE NEXT LEVEL

NEXTLEVELRACING.COM

iR

RACING
e




8 support@nextlevelracing.com

PRE-RACE IN THE
CHECKS BOX

NOTE: Some Items Come with Rust Resistant Coating

WARNING & ASSEMBLY TIPS

«  Please do not use power tools for assembly as over tightening can damage your frame.

« Do not force parts together.

« Avoid cross threading threaded items.

« Ifin doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com)

«  Take extra care when adjusting height of Wheel Stand. Suggest doing so with two people to avoid damage or injury.
+  Wheel Stand Lite 2.0 is rated for Wheel Bases up to 10Nm. 1x FRAME AND PEDAL PLATE 1x WHEEL PLATE 1x SHIFTER PLATE 1x SHIFTER PLATE BRACKET

\ If you require any support with
your product please contact our friendly team at:
b/

support@nextlevelracing.com

1x GAME CHAIR CRADLE 2 x CRADLE MOUNTING BRACKETS 2 x THREADED NLR KNOB 4 x LEVELING FEET

CHOKING HAZARD - Small parts not for children under 3 years
or any individuals who have a tendency to place inedible objects
in their mouths.

@, A

U
\
4 x (10mm x 220mm) CABLE MGMT STRIP

2 X (10mm x 380mm) CABLE MGMT STRIP 2 x M8 FLANGE NUTS 16 x M8 20mm WASHERS 16 x M8 20mm SOCKET HEAD BOLTS

ASSEMBLY / @
PN
VIDEO \@ {

1x 5mm ALLEN KEY (for M6 screws)

blt |y/n | rb u | |d 1x 13mm WRENCH 1x 6mm ALLEN KEY (for M8 screws)

12 x M6 13mm WASHERS 12 x M6 16mm SOCKET HEAD BOLTS




8 support@nextlevelracing.com

MOUNTING LOCATIONS

WHEEL PLATE

O @O
QOQ f@og ©0

@OO v 008 o

O e

Video Instruction: bit.ly/nirbuild

Repeat
on Other
Side

A) Unfold Frame into upright position.
B) Secure with Threaded NLR knobs.

PARTS:

e 1xFrame and Pedal Plate

@
*NOT TO SCALE*
PRODUCT LEGEND:
MOZA R3 /R5 @® Fanatec Grand Turismo DD Pro / CSL DD
@ Logitech G25/ G27 / G29 / G920 / G923 ® Cammus C5

@ Thrustmaster TS00 RS/ TGT / TSPC / TX
® Thrustmaster T818

® MOZA R9 / Simagic Alpha Mini

02

Make
sure nuts
arein
place!

PARTS:

® 4xLeveling Feet

Lay Wheel Stand on side. Install Leveling Feet into the positions on bottom of Frame. Recommended to

lay down on carpet or Wheel Stand packaging to protect wooden floors.

03

A) Place Wheel Plate onto Support Plate
B) Secure in place using M8 20mm Socket Head Bolts, M8 Washers and M8 Flange Nuts.

PARTS:

® 1x Wheel Plate

® 4 x M8 20mm Socket Head Bolts
® 4 x M8 Washers
® 2 x M8 Flange Nuts




Video Instruction: bit.ly/nirbuild

8 support@nextlevelracing.com

NOTE: Shifter Plate can be mounted on left or right hand
side of Wheel Plate, depending on preference. PARTS: ' PEDAL PLATE ADJUSTMENT ] Tools needed:

e 1x Shifter Plate e 6mm Allen Key

® 4 x20mm Socket Head Bolts
® 4 x M8 Washers

A) Adjust Pedal Plate angle by removing above Bolts, tilt plate to adjust angle. Replace Bolts.
B) Adjust Pedal Plate position by removing above Bolts, move plate to new position. Replace Bolts.

PARTS: ' HEIGHT ADJUSTMENT ' f TOOLS NEEDED:

® 1x Game Chair Cradle e 6mm Allen Key

A) Mount Shifter Plate Bracket to Wheel Plate using M8 20mm Socket Head Bolts and M8 Washers.

B) Mount Shifter Plate to Support Bracket using M8 20mm Socket Head Bolts and M8 Washers.

WARNING: Recommend to perform height adjustments
with two people to avoid injury or damage.

A)

Max height: 75cm
o 2 x Cradle Mounting Brackets Min height: 67cm

QQQQ ,:

® 4 x20mm Socket Head Bolts
® 4 x M8 Washers

05 A) Place Cradle in suitable position for your game chair to support your racing position.
B) Secure using the provided Cradle Mounting Brackets, M8 20mm Socket Head Bolts and M8 Washers.

on Other
Side

Loosen Bolts for minor adjustments using 6mm Allen key. For larger adjustments move Bolts to one of

the other Bolt positions (circled).

TOOLS NEEDED:

e 6mm Allen Key

PARTS: [ WHEEL PLATE ADJUSTMENT |

® 1x Game Chair Cradle

o 2 x Cradle Mounting Brackets

8 3 \\\

Q

e 13mm Wrench (for M8 Flange Nuts)

O S
Lo o)

® 6x20mm Socket Head Bolts
® 6 x M8 Washers

A) Place Cradle in suitable position for your game chair to support your racing position.
06 B) For a more rigid installation use M8 Bolts and Washers in both mounting holes on Frame.

Loosen above Bolts with provided 6mm Allen Key and 13mm Wrench, adjust Wheel Plate to desired

Note: This will eliminate the Cradle folding seen in installation step 10A. angle. Retighten Bolts with provided tools.




TOOLS NEEDED

e 6mm Allen Key

)

PARTS:

® 2 x 10mm x 380mm Cable
Management Strips

A) Remove Threaded NLR Knobs. Fold Uprights down gently. Fold Game Chair Cradle upwards.
B) Suggest securing Threaded NLR knobs in open inserts on folded Uprights. Use 10mm x 380mm
Cable Management Strips to secure Wheel Stand lite 2.0 in folded position.

PARTS:

® 2 x 10mm x 380mm Cable
Management Strips

A) Remove Threaded NLR Knobs. Fold Uprights down gently. Fold Game Chair Cradle upwards.
B) Suggest securing Threaded NLR knobs in open inserts on folded Uprights. Use 10mm x 380mm
Cable Management Strips to secure Wheel Stand lite 2.0 in folded position.

Video Instruction: bit.ly/nirbuild

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

Do not force parts together.

Avoid cross threading threaded items.

If in doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com).

Take extra care when adjusting height of Wheel Stand. Suggest doing so with two people to avoid damage or
injury.

Wheel Stand Lite 2.0 is rated for Wheel Bases up to 1T0Nm.

ASSISTANCE

ASSEMBLY
VIDEO

bit.ly/nlrbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

1k




8 support@nextlevelracing.com

NOTES

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

12

Video Instruction: bit.ly/nirbuild

Manuel d’instructions du support de roue Lite 2.0

Nous savons que vous avez hate de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succes en
suivant le livret d'instructions pour optimiser pleinement votre produit.

VERIFICATIONS AVANT LA COURSE
AVERTISSEMENTS ET CONSEILS DE MONTAGE

+ Veuillez ne pas utiliser d'outils électriques pour 'assemblage, car un serrage excessif pourrait endommager votre cadre.

+ Ne forcez pas les pieces ensemble.

+ Evitez de croiser les articles a f|Ietage Croisé.

+ En cas de doute, consultez la vidéo d'installation (voir code QR ci-dessous ou contactez-nous a support@nextlevelracing.com)

+ Faites pamcullerement attention lors du réglage de la hauteur du support de roue. Suggérez de le faire a deux personnes pour éviter tout dommage ou blessure.
+ Wheel Stand Lite 2.0 est congu pour des empattements jusqu’a 10 Nm.

Sivous avez besoin d'assistance avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

AVERTISSEMENT RISQUE D’ETOUFFEMENT
Petites pieces déconseillées aux enfants de moins de 3 ans ou a toute personne ayant tendance a mettre des objets non comestibles dans leur bouche.

COMMENCER

01~ Reportez-vous a l'image. A) Dépliez le cadre en position verticale. B) Fixez avec les boutons filetés NLR.

02 - Reportez-vous a 'image. Posez le support de roue sur le coté. Installez les pieds de nivellement dans les positions situées au bas du cadre. Il est recommandé de le poser sur un tapis
ou sur un emballage de support de roue pour protéger les planchers en bois.

&38 Reportez-vous a 'image. A) Placez la plaque de roue sur la plaque de support. B) Fixez-la en place a I'aide de boulons a téte creuse M8 de 20 mm, de rondelles M8 et d'écrous a bride

04 - Reportez-vous a l'mage. A) Montez le support de plague de levier de vitesse sur la plaque de roue a l'aide de boulons a téte creuse M8 de 20 mm et de rondelles M8. B) Montez la
plaque de changement de vitesse sur le support installé a l'aide de boulons a téte creuse M8 de 20 mm et de rondelles M8.

05 - Reportez-vous a 'image. A) Placez le berceau dans une position appropriée pour votre chaise de jeu afin de soutenir votre position de course. B) Fixez a Iaide des supports de
montage du berceau fournis, des boulons a téte creuse M8 de 20 mm et des rondelles M8.

06 - Reportez-vous a 'image. A) Placez le berceau dans une position appropriee pour votre chaise de jeu afin de soutenir votre position de course. B) Pour une installation plus rigide,
utilisez des boulons et des rondelles M8 dans les deux trous de montage du cadre. Remarque : Cela éliminera le pliage du berceau vu a I'étape d'installation 10A.

07 - Reportez-vous a lmage. A) Ajustez 'angle de la plague de pédale en retirant les boulons ci-dessus, inclinez la plague pour ajuster I'angle. Remplacez les boulons. B) Ajustez la
position de la plaque de pedale en retirant les boulons ci-dessus, déplacez la plaque vers une nouvelle position. Remplacez les boulons.

08 - Reportez-vous a 'image. Desserrez les boulons pour des ajustements mineurs a l'aide d'une clé Allen de 6 mm. Pour des ajustements plus importants, déplacez les boulons vers 'une
des autres positions de boulon (encerclée). AVERTISSEMENT : If est recommandeé d'effectuer les réglages de la hauteur a deux personnes pour éviter les blessures ou les dommages.
09 - Reportez-vous a 'image. Desserrez les boulons ci-dessus avec la clé Allen de 6 mm et la clé de 13 mm fournies, ajustez la plaque de roue a I'angle souhaité. Resserrez les boulons
avec les outils fournis.

10 - Reportez-vous a I'mage. Desserrez les vis ci-dessus avec la clé Allen de 6 mm fournie, ajustez la plague de changement de vitesse a I'angle souhaité. Resserrez les vis avec les outils
fournis. Linstallation est terminée et préte pour vos appareils électroniques. Bonne course !

11— Reportez-vous a image. A) Retirez les boutons NLR filetés. Pliez doucement les montants. Pliez le support de chaise de jeu vers le haut. B) Suggérez de fixer les boutons filetés NLR
dans les inserts ouverts sur les montants pliés. Utilisez des bandes de gestion des cables de 10 mm x 380 mm pour fixer le Wheel Stand Lite 2.0 en position pliée.

AVERTISSEMENT

+ Veuillez ne pas utiliser d'outils électriques pour 'assemblage, car un serrage excessif pourrait endommager votre cadre.

+ Ne forcez pas les pieces ensemble.

+ Evitez de croiser les articles a f|Ietage Croisé.

+ En cas de doute, consultez la vidéo d'installation (voir code QR ci-dessous ou contactez-nous a support@nextlevelracing.com)

+ Faites pamcullerement attention lors du réglage de la hauteur du support de roue. Suggérez de le faire a deux personnes pour éviter tout dommage ou blessure.
+ Wheel Stand Lite 2.0 est congu pour des empattements jusqu’a 10 Nm.

13



8 support@nextlevelracing.com

Handleiding Wheel Stand Lite 2.0

We weten dat je graag wilt beginnen met racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U bereidt uzelf voor op succes door het
instructieboekje te volgen om uw product volledig te optimaliseren.

CONTROLES VOOR DE RACE
WAARSCHUWING & MONTAGETIPS

+ Gebruik bij de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.

» Forceer de onderdelen niet samen.

« Vermijd het kruislings inrijgen van artikelen met schroefdraad.

+ Raadpleeg bij twijfel de installatievideo (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)

+ Wees extra voorzichtig bij het afstellen van de hoogte van de wielstandaard. Stel voor om dit met twee personen te doen om schade of letsel te voorkomen.
+ Wheel Stand Lite 2.0 is geschikt voor wielbases tot 10 Nm.

Als u ondersteuning nodig heeft bij uw product, neem dan contact op met ons vriendelijke team op: support@nextlevelracing.com
WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of voor personen die de neiging hebben oneetbare voorwerpen in hun mond te stoppen.

BEGIN

01- Zie afbeelding. A) Vouw het frame uit tot rechtopstaande positie. B) Zet vast met NLR-knoppen met schroefdraad.

02 - Zie afheelding. Leg de wielstandaard opzij. Installeer stelvoeten in de posities aan de onderkant van het frame. Aanbevelen om op tapijt of op een Wheel Stand-verpakking te liggen
om houten vioeren te beschermen.

03 - Zie afbeelding. A) Plaats de wielplaat op de steunplaat. B) Zet deze op zijn plaats vast met M8 20 mm inbusbouten, M8 ringen en M8 flensmoeren.

04 - Zie afbeelding. A) Monteer de beugel van de schakelplaat op de wielplaat met behulp van M8 20 mm inbusbouten en M8 ringen. B) Monteer de schakelplaat op de geinstalleerde
steunbeugel met behulp van M8 20 mm inbusbouten en M8 ringen.

05 - Zie afheelding. A) Plaats de Cradle in een geschikte positie voor uw gamestoel om uw racepositie te ondersteunen. B) Zet vast met behulp van de meegeleverde
houdermontagebeugels, M8 20 mm inbusbouten en M8 ringen.

06 - Zie afheelding. A) Plaats de Cradle in een geschikte positie voor uw gamestoel om uw racepositie te ondersteunen. B) Gebruik voor een stevigere installatie M8-bouten en ringen in
beide montagegaten op het frame. Opmerking: Hierdoor wordt het vouwen van de houder, zoals gezien in installatiestap 10A, geélimineerd.

07 - Zie afbeelding. A) Pas de hoek van de pedaalplaat aan door de bovenstaande bouten te verwijderen, kantel de plaat om de hoek aan te passen. Bouten vervangen. B) Pas de positie
van de pedaalplaat aan door de bovenstaande bouten te verwijderen en verplaats de plaat naar de nieuwe positie. Bouten vervangen.

08 - Zie afheelding. Draai de bouten los voor kleine aanpassingen met behulp van een inbussleutel van 6 mm. Voor grotere aanpassingen verplaatst u Bouten naar een van de andere
Boutposities (omcirkeld). WAARSCHUWING: Het wordt aanbevolen om de hoogteaanpassingen met twee personen uit te voeren om letsel of schade te voorkomen.

09 - Zie afheelding. Draai de bovenstaande bouten los met de meegeleverde 6 mm inbussleutel en 13 mm moersleutel, stel de wielplaat af in de gewenste hoek. Draai de bouten opnieuw
vast met het meegeleverde gereedschap.

10 - Zie afbeelding. Draai de bovenstaande schroeven los met de meegeleverde 6 mm inbussleutel en stel de schakelplaat in de gewenste hoek af. Draai de schroeven opnieuw vast met
het meegeleverde gereedschap. De installatie is voltooid en klaar voor uw elektronica. Veel raceplezier!

11 - Zie afheelding. A) Verwijder de NLR-knoppen met schroefdraad. Vouw de staanders voorzichtig naar beneden. Vouw de Game Chair Cradle naar boven. B) Wij adviseren NLR-knoppen
met schroefdraad vast te zetten in open inzetstukken op de gevouwen Staanders. Gebruik kabelstrips van 10 mm x 380 mm om de Wheel Stand lite 2.0 in ingeklapte positie vast te zetten.

WAARSCHUWING

+ Gebruik bij de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.

» Forceer de onderdelen niet samen.

« Vermijd het kruislings inrijgen van artikelen met schroefdraad.

+ Raadpleeg bij twijfel de installatievideo (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)

+ Wees extra voorzichtig bij het afstellen van de hoogte van de wielstandaard. Stel voor om dit met twee personen te doen om schade of letsel te voorkomen.
+ Wheel Stand Lite 2.0 is geschikt voor wielbases tot 10 Nm.

14

Video Instruction: bit.ly/nirbuild

Manuale di istruzioni del Wheel Stand Lite 2.0

Sappiamo che non vedi l'ora di iniziare a correre! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai per il successo seguendo il libretto
diistruzioni per ottimizzare completamente il tuo prodotto.

VERIFICHE PRE-GARA
AVVERTENZE E CONSIGLI DI MONTAGGIO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Non forzare le parti insieme.

+ Evitare elementi filettati con filettatura incrociata.

+ In caso di dubbi consultare il video di installazione (vedi il codice QR qui sotto o contattaci a support@nextlevelracing.com)

+ Prestare particolare attenzione durante la regolazione dell'altezza del supporto con ruote. Si consiglia di farlo con due persone per evitare danni o lesioni.
+ Wheel Stand Lite 2.0 & classificato per interassi di ruote fino a 10 Nm.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all'indirizzo: support@nextlevelracing.com
ATTENZIONE PERICOLO DI SOFFOCAMENTO
Piccole parti non adatte a bambini di eta inferiore a 3 anni o a persone che hanno la tendenza a mettere in bocca oggetti non commestibili.

INIZIO

01 - Fare riferimento allimmagine. A) Aprire il telaio in posizione verticale. B) Fissare con manopole filettate NLR.

02 - Fare riferimento allimmagine. Posizionare la ruota sul lato. Installare i piedini di livellamento nelle posizioni sul fondo del telaio. Si consiglia di adagiare su un tappeto o su un imballo

con supporto su ruote per proteggere i pavimenti in legno.

g3d—fl|=are rife’r\}lrgento allimmagine. A) Posizionare la piastra della ruota sulla piastra di supporto B) Fissarla in posizione utilizzando bulloni a testa esagonale M8 da 20 mm, rondelle M8 e
adi flangiati M8.

04 - Fare riferimento allimmagine. A) Montare la staffa della piastra del cambio sulla piastra della ruota utilizzando bulloni a brugola M8 da 20 mm e rondelle M8. B) Montare la piastra del

cambio sulla staffa di supporto installata utilizzando bulloni a brugola M8 da 20 mm e rondelle M8.

05 - Fare riferimento allimmagine. A) Posiziona la base in una posizione adatta alla tua sedia da gioco per supportare la tua posizione di corsa. B) Fissare utilizzando le staffe di montaggio

della base in dotazione, i bulloni a testa esagonale M8 da 20 mm e le rondelle M8.

06 - Fare riferimento allimmagine. A) Posiziona la base in una posizione adatta alla tua sedia da gioco per supportare la tua posizione di corsa. B) Per un'installazione pil rigida utilizzare

bulloni e rondelle M8 in entrambi i fori di montaggio sul telaio. Nota: questo eliminera la piegatura della base vista nella fase 10A dell'installazione.

07 - Fare riferimento allimmagine. A) Regolare I'angolo della piastra del pedale rimuovendo i bulloni sopra, inclinare la piastra per regolare 'angolo. Sostituire i bulloni. B) Regolare la

posizione della piastra del pedale rimuovendo i bulloni sopra e spostare la piastra nella nuova posizione. Sostituire i bulloni.

08 - Fare riferimento allimmagine. Allentare i bulloni per piccole regolazioni utilizzando una chiave a brugola da 6 mm. Per regolazioni piu ampie, spostare i Bulloni in una delle altre

posizioni dei Bulloni (cerchiate). ATTENZIONE: si consiglia di eseguire le regolazioni dell'altezza con due persone per evitare lesioni o danni.

09 - Fare riferimento allimmagine. Allentare i bulloni sopra con la chiave a brugola da 6 mm e la chiave da 13 mm in dotazione, regolare la piastra della ruota all'angolazione desiderata.

Stringere nuovamente i bulloni con gli strumenti forniti.

10 - Fare riferimento allimmagine. Allentare le viti sopra con la chiave a brugola da 6 mm fornita, regolare la piastra del cambio all'angolazione desiderata. Stringere nuovamente le viti con

gli strumenti forniti. La configurazione & completa e pronta per la tua elettronica. Buone corse!

11 - Fare riferimento allimmagine. A) Rimuovere le manopole NLR filettate. Piegare delicatamente i montanti verso il basso. Piegare la base della sedia da gioco verso I'alto. B) Suggerire di

fissare le manopole filettate NLR negli inserti aperti sui montanti piegati. Utilizza strisce di gestione cavi da 10 mm x 380 mm per fissare Wheel Stand lite 2.0 in posizione piegata.

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

+ Non forzare le parti insieme.

+ Evitare elementi filettati con filettatura incrociata.

+ In caso di dubbi consultare il video di installazione (vedi il codice QR qui sotto o contattaci a support@nextlevelracing.com)

+ Prestare particolare attenzione durante la regolazione dell'altezza del supporto con ruote. Si consiglia di farlo con due persone per evitare danni o lesioni.
+ Wheel Stand Lite 2.0 & classificato per interassi di ruote fino a 10 Nm.

15




8 support@nextlevelracing.com

Manual de instrucciones del soporte de ruedas Lite 2.0

{Sabemos que estds ansioso por empezar a correr! Tomate tu tiempo con las instrucciones y sigue esta guia para ensamblar tu producto. Se preparard para el éxito siguiendo el folleto de
instrucciones para optimizar completamente su producto.

COMPROBACIONES PREVIAS A LA CARRERA
ADVERTENCIAS Y CONSEJOS DE MONTAJE

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ No fuerce las piezas para juntarlas.

+ Evite enhebrar articulos roscados.

+ En caso de duda, consulte el video de instalacion (consulte el cédigo QR a continuacion o contactenos en support@nextlevelracing.com)
« Tenga especial cuidado al ajustar la altura del soporte con ruedas. Sugiera hacerlo con dos personas para evitar dafios o lesiones.

+ Wheel Stand Lite 2.0 estd clasificado para distancias entre ejes de hasta 10 Nm.

Sinecesita ayuda con su producto, comuniquese con nuestro amigable equipo en: support@nextlevelracing.com
ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequefias no aptas para nifios menores de 3 afios ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.

COMENZAR

01- Consulte la imagen. A) Despliegue el marco en posicidn vertical. B) Asegure con perillas NLR roscadas.

02 - Consulte la imagen. Coloque el soporte con ruedas a un lado. Instale las patas niveladoras en las posiciones en la parte inferior del marco. Se recomienda colocarlo sobre una
alfombra o sobre un soporte con ruedas para proteger los pisos de madera.

03 Consulte la imagen. A) Coloque la placa de la rueda en la placa de soporte B) Aseguirela en su lugar usando pernos de cabeza hueca M8 de 20 mm, arandelas M8 y tuercas con brida

04 Consulte la imagen. A) Monte el soporte de la placa de la palanca de cambios en la placa de la rueda usando pernos de cabeza hueca M8 de 20 mm y arandelas M8. B) Monte la placa
de la palanca de cambios en el soporte de soporte instalado utilizando pernos de cabeza hueca M8 de 20 mm y arandelas M8.

05 - Consulte la imagen. A) Coloque la cuna en una posicién adecuada para que su silla de juego apoye su posicién de carrera. B) Asegurelo utilizando los soportes de montaje de la base
proporcionados, los peros de cabeza hueca M8 de 20 mm y las arandelas M.

06 - Consulte la imagen. A) Coloque la cuna en una posicion adecuada para que su silla de juego apoye su posicion de carrera. B) Para una instalacién mds rigida, utilice pernos y
arandelas M8 en ambos orificios de montaje del marco. Nota: Esto eliminard el plegado de la base que se vio en el paso de instalacidn 10A.

07 - Consulte la imagen. A) Ajuste el angulo de la placa del pedal quitando los pernos superiores, incline la placa para ajustar el angulo. Reemplace los pernos. B) Ajuste la posicion de la
placa del pedal quitando los pernos superiores y mueva la placa a la nueva posicion. Reemplace los pemos.

08 - Consulte la imagen. Afloje los pernos para realizar ajustes menores con una llave Allen de 6 mm. Para ajustes mayores, mueva los pernos a una de las otras posiciones de los pernos
(encerradas en un circulo). ADVERTENCIA Se recomienda realizar ajustes de altura con dos personas para evitar lesiones o dafios.

09 - Consulte laimagen. Afloje los pernos superiores con la llave Allen de 6 mm proporcionada y la llave de 13 mm, ajuste la placa de la rueda al dngulo deseado. Vuelva a apretar los
pernos con las herramientas proporcionadas.

10 - Consulte la imagen. Afloje los tornillos anteriores con la llave Allen de 6 mm proporcionada y ajuste la placa de cambio al dngulo deseado. Vuelva a apretar los tomillos con las
herramientas proporcionadas. La configuracion esta completa y lista para sus dispositivos electronicos. jFeliz carreral

11— Consulte la imagen. A) Retire las perillas NLR roscadas. Doble los montantes hacia abajo suavemente. Doble el soporte para silla de juego hacia arriba. B) Sugiera asegurar las perillas
NILR rgscadas en inserciones abiertas en los montantes verticales plegados. Utilice tiras para gestion de cables de 10 mm x 380 mm para asegurar el Wheel Stand lite 2.0 en la posicion
plegada

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ No fuerce las piezas para juntarlas.

+ Evite enhebrar articulos roscados.

+ En caso de duda, consulte el video de instalacién (consulte el codigo QR a continuacion o contdctenos en support@nextievelracing.com)
« Tenga especial cuidado al ajustar la altura del soporte con ruedas. Sugiera hacerlo con dos personas para evitar dafios o lesiones.

+ Wheel Stand Lite 2.0 estd clasificado para distancias entre ejes de hasta 10 Nm.

16

Video Instruction: bit.ly/nirbuild

Wheel Stand Lite 2.0 Bedienungsanleitung

Wir wissen, dass Sie es kaum erwarten kdnnen, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit, um die Anweisungen zu lesen, und folgen Sie dieser Anleitung, um Ihr Produkt
zusammenzubauen. Wenn Sie die Anweisungen befolgen, um lhr Produkt vollstandig zu optimieren, sind Sie auf dem Weg zum Erfolg.

KONTROLLEN VOR DEM RENNEN
WARNHINWEISE & MONTAGETIPPS

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da Ihr Rahmen durch zu festes Anziehen beschédigt werden kann.

+ Die Teile nicht mit Gewalt zusammenfiigen.

« Vermeiden Sie das Uberkreuzen von Gewinden bei Teilen.

« Im Zweifelsfall schauen Sie sich das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)

+ Gehen Sie beim Einstellen der Hohe des Radsténders besonders vorsichtig vor. Um Schéden oder Verletzungen zu vermeiden, sollten Sie dies mit zwei Personen tun.
+ Wheel Stand Lite 2.0 ist fiir Radsténde bis zu 10 Nm ausgelegt.

Wenn Sie Unterstiitzung zu Ihrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com
WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegensténde in den Mund zu nehmen.

START

01- Siehe Abbildung. A) Rahmen in aufrechte Position aufklappen. B) Mit NLR-Gewindekndpfen sichern.

02 - Siehe Abbildung. Legen Sie den Untersatz auf die Seite. Montieren Sie die Nivellierfie an den entsprechenden Stellen an der Unterseite des Rahmens. Es wird empfohlen, den
Untersatz auf einen Teppich oder in die Verpackung des Untersatzes zu legen, um Holzbdden zu schiitzen.

03 - Siehe Abbildung. A) Legen Sie die Radplatte auf die Tragerplatte. B) Befestigen Sie sie mit M8-Innensechskantschrauben (20 mm), M8-Unterlegscheiben und M8-Flanschmuttern.

04 - Siehe Abbildung. A) Befestigen Sie die Schaltplattenhalterung mit M8-Innensechskantschrauben (20 mm) und M8-Unterlegscheiben an der Radplatte. B) Befestigen Sie die Schaltplatte
mit M8-Innensechskantschrauben (20 mm) und M8-Unterlegscheiben an der installierten Stitzhalterung.

05 - Siehe Abbildung. A) Platzieren Sie die Halterung an einer geeigneten Stelle fiir Inren Gaming-Stuhl, um lhre Rennposition zu unterstiitzen. B) Befestigen Sie sie mit den mitgelieferten
Halterungshalterungen, M8-Innensechskantschrauben (20 mm) und M8-Unterlegscheiben.

06 - Siehe Abbildung. A) Platzieren Sie die Halterung an einer geeigneten Stelle fiir Ihren Gaming-Stuhl, um lhre Rennposition zu unterstiitzen. B) Fiir eine stabilere Installation verwenden
Sie M8;j$chrauben und Unterlegscheiben in beiden Montagelchern am Rahmen. Hinwesis: Dadurch wird das Zusammenklappen der Halterung, wie in Installationsschritt 10A zu sehen,
vermieden.

07 - Siehe Abbildung. A) Passen Sie den Winkel der Pedalplatte an, indem Sie die obigen Schrauben entfernen, und neigen Sie die Platte, um den Winkel anzupassen. Setzen Sie die
S;héaube;n wieder ein. B) Passen Sie die Position der Pedalplatte an, indem Sie die obigen Schrauben entfernen, und bewegen Sie die Platte in die neue Position. Setzen Sie die Schrauben
wieder ein.

08 - Siehe Abbildung. Losen Sie die Schrauben fiir kleinere Anpassungen mit einem 6-mm-Inbusschliissel. Fir groBere Anpassungen verschieben Sie die Schrauben an eine der anderen
Schraubenpositionen (eingekreist). WARNUNG: Es wird empfohlen, Hohenanpassungen mit zwei Personen durchzufiihren, um Verletzungen oder Schaden zu vermeiden.

09 - Siehe Abbildung. Losen Sie die obigen Schrauben mit dem mitgelieferten 6-mm-Inbusschliissel und dem 13-mm-Schraubenschliissel und stellen Sie die Radplatte auf den
gewtnschten Winkel ein. Ziehen Sie die Schrauben mit den mitgelieferten Werkzeugen wieder fest.

10 - Siehe Abbildung. Ldsen Sie die obigen Schrauben mit dem mitgelieferten 6-mm-Inbusschliissel und stellen Sie die Schaltplatte auf den gewtinschten Winkel ein. Ziehen Sie die
Schrauben mit den mitgelieferten Werkzeugen wieder fest. Die Einrichtung ist abgeschlossen und bereit fiir Ihre Elektronik. Viel SpaB beim Rennen!

11 - Siehe Abbildung. A) Entfernen Sie die NLR-Gewindekndpfe. Klappen Sie die Pfosten vorsichtig nach unten. Klappen Sie die Game Chair Cradle nach oben. B) Es wird empfohlen, die
NLE-Gewindekndpfe in offenen Einsétzen an gefalteten Pfosten zu befestigen. Verwenden Sie 10 mm x 380 mm Kabelfihrungsstreifen, um Wheel Stand lite 2.0 in gefalteter Position zu
sichern.

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da Ihr Rahmen durch zu festes Anziehen beschédigt werden kann.

+ Die Teile nicht mit Gewalt zusammenfiigen.

« Vermeiden Sie das Uberkreuzen von Gewinden bei Teilen.

« Im Zweifelsfall schauen Sie sich das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)

+ Gehen Sie beim Einstellen der Hohe des Radsténders besonders vorsichtig vor. Um Schéden oder Verletzungen zu vermeiden, sollten Sie dies mit zwei Personen tun.
+ Wheel Stand Lite 2.0 ist fiir Radsténde bis zu 10 Nm ausgelegt.

17




8 support@nextlevelracing.com

FA=IL A4 Lite 2.0 BikiHBEE

L=2Z 01 (TT5FLTVB LD TV E T B NI T COAT R TRREAA L TSV HPBI M TRRER 2 ICREL T LT HYADENFINE
Fo

L=ZEiFIvY

EElEAITOES S

EHTEBLIL—LDBET AN B A0 BAULTICIFERTEZERLAVT S,

BREERIRLAFBROTRE S,

HLLOHZTITLERELTRLRAERVWTE S,

DB BRI AVAN=NETAEBBL TR SV (FOQRI-RZBE T 31\ support@nextlevelracing.comETERVEHE LT,
RA=LZZVROBE AR TSI OFEL TR OV BEPBHZMH DI ATEETE LB LET,

+Wheel Stand Lite 2.0 &, &A 10Nm Qi1 =)L A=ZIHELTVET,

HRICET Y R—MIRBRIF S support@nextlevelracing.com FTHEHVEH I,
EEEEORR
INSBERENH I3 BRAOEFHER. BAONAVDOEOICANSENHAHICIEEL TV ER Ao

3

01- EfEERSBL TS VA) TL—LEBIIBICEIT $7.8) U ENR /T TEELEY,

02§&<E1%%%%;fgjb'(<§éb\o$’r—)b AAVRERBICEEET, IL—LAO THOMEIKFRAERAROH T £3, AEOKZRET AT-DIL A— Ry MR =) 22V RORE0 £
IS aBEHLET,

03 - EfFEBBLTE VA F1 =)L FL—P et R—k 7= EICBFET,B) M8 20mm Yy bk AYR RILIMS Dysv— BEUM8 7709 +y e ERLTEELET,

04 - BfEEBEL T VA M8 20 mm YAy MAYRFILNE M8 Ty v —%ERBLT. Y 78—7L—T7 MR =)L 7L —MIBD T £9,8) M8 20 mm Vo y hAwRRIL N
M8 Ty v—%ERALT, Y 72=TL— BRI TV A Y R— NI Zy MCBD T £,

05- BfFESBLTKE VA IL—RIVEF = LFITICBLBICES L—Y v IRy Yy e R— L ETS.B) (TR D7 L—RIVED [T 774y M M8 20mm Yy hAyRRIL R,
BEUMS Ty v—%FEELTEELES.

06 - EfFEBRLTEEVA) JL—RIVES =L FI T OBYBMEICES L—Y V) RYYav T R—NUET,B) LDBERRDHTETIICE TL—LOmA DR M8 R
WDy =% ERLETE CHUCED DRI FIE 10A TRANZIL—RILOFNEADBBDET,

07 - BEBRL T EVA) EZORINERDALTRAN T - OBERFAZEL. 7L - MBI TBEZRRLE T, AN RBLET.B) ORI MERDALTRAIL FL—b
OBEEHEL L —MeHLWMIBICRE L ET. R MEHEL T,

08 - EffEBRL TSV, emm ABLYFEERL TR N ED HBELES, OASHFEBETIICR AN MHORILMIE (A THARME) ICBBLET, BE BRHPEEL
BT BRI 2 AT LR RRLET,

(;9_9: B EBRL TSV RO 6mm ABLYFE 13mm LY FEERLTERORINEED K= T e FEOREICHELETAROY-IVEERL TR MNEGHDHEL
10- EfEBRL T SVABO emm ABL Y FTLERORVERD. O 74— T MR E0AEIGIE LT ABOIETAVEROBEL I T, tyb Ty TH R T L. EF 0%
B BVEL L —2RZLAT S

11- RSB L T EVA) BUAENLR /7ERDALE T, SREDCDE TN ET, S —LA F1T7 7L—RIZ LICHDET,B) RUAENR /T2 M DEAT RO AV
H—MIEETEI L EbEHLET,10 mmx 380 mm O —JIVEBAN)y F#EHEL T Wheel Stand lite 2.0 ZH DEATHEICEE LT,

o4

R

EHTEBLIL—LDBET RN B A0 BALTICIFERTEZERLAVT S,

BREERIRLAFBROTREL,

HLLOHZTITLERELTRLRAERVTE S,

DB IBRIEAVANNETAEBBL TSV (FOQRI-RZBE T h\ support@nextlevelracing.comETERVEHE T,
RA=LZZVROBE AR TR EFFOFREL TR OV BEPBHZH DI ATEETE LB LET,

+Wheel Stand Lite 2.0 &, &A 10Nm Qi1 =)L A=ZIHBELTVETS,

18

Video Instruction: bit.ly/nirbuild

Manual de instruges do suporte de roda Lite 2.0

Sabemos que vocé estd ansioso para comegar a correr! Ndo se apresse com as instrucdes e siga este guia para montar seu produto. Vocé estard se preparando para o sucesso seguindo o
livreto de instrucdes para otimizar totalmente seu produto.

VERIFICAGOES PRE-CORRIDA
AVISO E DICAS DE MONTAGEM

+ Ndo utilize ferramentas eléctricas para a montagem, pois o aperto excessivo pode danificar a sua estrutura.

+ Ndo force as pecas umas as outras.

+ Evite cruzar itens com linha cruzada.

+ Em caso de ddvida consulte o video de instalacdo (veja o cddigo QR abaixo ou entre em contato conosco pelo e-mail support@nextlevelracing.com)
« Tome muito cuidado ao ajustar a altura do suporte com rodas. Sugira fazer isso com duas pessoas para evitar danos ou ferimentos.

+ Wheel Stand Lite 2.0 € classificado para distancias entre rodas de até 10Nm.

Se vocé precisar de suporte com seu produto, entre em contato com nossa simpética equipe em: support@nextlevelracing.com
AVISO PERIGO DE ASFIXIA
Pecas pequenas ndo para criancas menores de 3 anos ou quaisquer individuos que tenham tendéncia a colocar objetos ndo comestiveis na boca.

COMECAR

01- Consulte imagem. A) Desdobre a estrutura na posicao vertical. B) Prenda com botdes NLR rosqueados.

02 - Consulte imagem. Coloque o suporte da roda de lado. Instale os pés niveladores nas posicdes na parte inferior da estrutura. Recomendamos colocar sobre carpete ou embalagem de
roda para proteger pisos de madeira.

03 - Consulte imagem. A) Coloque a placa da roda na placa de suporte. B) Prenda no lugar usando parafusos de cabeca cilindrica M8 de 20 mm, arruelas M8 e porcas flangeadas M8.

04 - Consulte imagem. A) Monte o suporte da placa do cambio na placa da roda usando parafusos de cabeca cilindrica M8 de 20 mm e arruelas M8. B) Monte a placa do cambio no
suporte instalado usando parafusos de cabega cilindrica M8 de 20 mm e arruelas M8.

05 - Consulte imagem. A) Coloque o ber¢o em uma posicdo adequada para que sua cadeira de jogo apoie sua posicao de corrida. B) Prenda usando os suportes de montagem do berco
fornecidos, parafusos de cabeca cilindrica M8 de 20 mm e arruelas M8.

06 - Consulte imagem. A) Coloque o bergo em uma posicdo adequada para que sua cadeira de jogo apoie sua posicdo de corrida. B) Para uma instalacdo mais rigida use parafusos e
arruelas M8 em ambos os furos de montagem da estrutura. Nota: Isto eliminard a dobragem do berco observada na etapa de instalacdo 10A.

07 - Consulte imagem. A) Ajuste o angulo da placa do pedal removendo os parafusos acima, incline a placa para ajustar o angulo. Substitua os parafusos. B) Ajuste a posicdo da placa do
pedal removendo os parafusos acima e mova a placa para a nova posi¢do. Substitua os parafusos.

08 - Consulte imagem. Afrouxe os parafusos para pequenos ajustes usando uma chave Allen de 6 mm. Para ajustes maiores, mova 0s parafusos para uma das outras posi¢des dos
parafusos (circulados). AVISO: Recomendamos realizar ajustes de altura com duas pessoas para evitar ferimentos ou danos.

09 - Consulte imagem. Afrouxe os parafusos acima com a chave Allen de 6 mm e a chave inglesa de 13 mm fornecidas, ajuste a placa da roda no angulo desejado. Reaperte os parafusos
com as ferramentas fornecidas.

10 - Consulte imagem. Afrouxe os parafusos acima com a chave Allen de 6 mm fornecida e ajuste a placa do cdmbio no angulo desejado. Reaperte os parafusos com as ferramentas
fornecidas. A configuracdo estd completa e pronta para seus eletronicos. Boa corridal

11— Consulte imagem. A) Remova os botdes NLR rosqueados. Dobre as barras verticais suavemente. Dobre o suporte da cadeira de jogo para cima. B) Sugira fixar os botdes NLR roscados
em insercdes abertas nas colunas verticais dobradas. Use tiras de gerenciamento de cabos de 10 mm x 380 mm para fixar o Wheel Stand Lite 2.0 na posicdo dobrada.

AVISO

+ Ndo utilize ferramentas eléctricas para a montagem, pois o aperto excessivo pode danificar a sua estrutura.

+ Ndo force as pecas umas as outras.

+ Evite cruzar itens com linha cruzada.

+ Em caso de duvida consulte o video de instalacdo (veja o cddigo QR abaixo ou entre em contato conosco pelo e-mail support@nextlevelracing.com)
« Tome muito cuidado ao ajustar a altura do suporte com rodas. Sugira fazer isso com duas pessoas para evitar danos ou ferimentos.

+ Wheel Stand Lite 2.0 € classificado para distancias entre rodas de até 10Nm.

19




8 support@nextlevelracing.com

WHCTpyKuMs No 3KCnAyaTaLumu NOACTaBKM Ha Konecax Lite 2.0

Mbi 3Haewm, 470 BaM He TepMUTCS HauaTb Y4acTBOBATb B FOHKaxX! He ToponmTech C MHCTPYKLMAMY 1 CieqyiiTe 3TOMY PYKOBOACTBY, YT0Gbl COGPaTh CBOIt NPOAYKT. Bbl HACTpOWTECH Ha yCreX,
CIedyst IHCTPYKUVSIM MO NONIHO ONTUMU3aLMY BALLEro NpogyKTa.

MPOBEPKM MEPE, 3ATOHKOM
NPEAYNPEXAEHNA N COBETbI O CBOPKE

+ He ucnonb3yiite 3neKTPOMHCTPYMEHTbI Anst COOPKY, NOCKOMBKY Ype3MepHas 3aTAXKa MOXET NOBPEATL PaMy.

+ He oxumaiiTe getanv Bmecre.

+ /I36eraitte nepekpeLLvBanms pe3n00BbIX INEMEHTOB.

+ Ecnny Bac eCTb COMHeHMs, TPOCMOTPUTE BIAEO NO YCTaHOBKeE (CM. QR-KOA HUXe Win CBRXHMTECH C HaMK N0 aApecy support@nextlevelracing.com).

+ ByasTe 0cobeHHO OCTOPOXHbI MPY PEryMPOBKE BbICOThI NOACTABKM HA Konecax. PekomeHayeTes aenatb 310 BABOEM, YTOOLI M30exaTb NOBPEXAEHWI NNk TPaBM.
+ Wheel Stand Lite 2.0 paccuntaH Ha konecHble 6a3bl 20 10 Hw.

Ecnu Bam Tpebyetcs noanepxka no Ballemy NPOAYKTY, CBSXUTECH C HaLLei APYXHOM KOMaHAO No appecy: support@nextlevelracing.com.
BHUMAHME: OMACHOCTb YAYLUEHUS
Menkue fetanu He npeaHasHayeHbl Ans Aetelt Mnaalle 3 neT 1 L, CKMOHHbIX KNacTb HeCbeAobHbIe NpeaMeTbl B POT.

HAYUHATD

01- Cm. n306paxeHue. A) PassepHuTe pamy B BEpTUKanbHOE nonoxekue. b) 3akpenute pe3n6osbiMyu pyukamu NLR.

02 - Cwm. n306paxeHue. Monoxute NoaCcTaBKy Ha 60K. YCTaHOBHTE PEryNMPOBOYHbIE HOXKY B MONOXEHNS BHU3Y pambl. PekoMeHayeTcs nonoxwTs Ha kosep unv ynakosky Wheel Stand

L7151 3aLUNTbI AEPEBSHHbIX MOMOB.

03 - Cm. u306paxehne. A) MomecTuTe KONECHYIO NNACTUHY Ha ONOPHYIO NNACTUHY. B) 3akpenuTe Ha MeCTe ¢ NOMOLLbI0 6ONTOB C FONOBKOM NOA TopLEBOi ktoy M8 anametpom 20 M,

waii6 M8 1 dpnaHuesbix raek M8.

04 - Cwm. nso6paxeHue. A) MpukpenuTe KPOHLUTEIH NAACTVHbI NEPEKNIOYEHNS Nepeaay K KONecHol NnacTiHe ¢ MoMOLLbo 60MTOB C rON0BKOI NOf TOpLEBOIi Koy M8 anametpom 20 MM

" LLI%VI?AIE\;AS. B) Mpukpenute NnactuHy nepeknioyerns nepeaad K yCraHoBNEHHOMY ONOPHOMY KPOHLLTEIAHY C MOMOLLbI0 GONTOB C rONOBKOI NoA TOpLEBOi Koy M8 anametpom 20 MM 1

waib M8.

05 - Cm. n306paxeHne. A) MomecTute NoacTaBky B MOAXOAALLEE NONOXEHWE ANS BALLEro UrPOBOrO Kpecna, YTo6bl NOAAEPXMBATL BaLly rOHOUHYI0 No3y. B) 3akpenuTe ¢ nomoLybio

npunaraemblx MOHTaXHbIX KPOHLLTEIHOB NOACTaBKM, 6OATOB C ro0BKOM MOZ TopLeBOH Koy M8 anametpom 20 MM 1 waib M8.

06 - Cm. u306paxetue. A) lomecture NoacTasky B NOAXOAsLLEE NONOXEHUE AN1F BaLLEro UrPOBOTO KPECna, 4Tobbl NoAAePXMBATL Ballly roHouHylo no3y. b) ing Gonee xectkoil

yCTaHOBKI/I ucnons3yiite 6onTbl M8 v LWaibbl B 060MX MOHTAXHbIX OTBEPCTHSX Ha pame. [puMeyaHme. 310 N03BONNT U30EXaTb CKNaAbIBaHNS MOACTABKM, NOKA3aHHOMO Ha STane yCTaHOBKM
10A.

07 - Cwm. n306paxerue. A) OTperynupyiite yron NNacTiHbl Nefani, OTKPYTUB BbilleyKa3aHHble GONTHI, HAKIOHUTE NNACTHHY, YTOObI OTPEryNMPOBaTH Yron. 3aMeHuTe 60Tl b)
Otperynupylite NONOXeHe NACTUHbI Nefany, 0TBEPHYB BbilLeyKa3aHHble GONTHI, NepeMeCTTe NNACTUHY B HOBOE NONOXeHHe. 3aMeHuTe 6onThI.
08 - Cm. n306paxeHne. Ocnabbte 6oNTbI [151 HE3HAUNTENBHON PETYNPOBKYA C MOMOLLbIO LUECTUTPAHHOMO K/ioya Ha 6 MM. [1ns 60bLIet KOPPEKTUPOBKI NepemecTite 6ONThI B OAHO 13
[PYrux nonoxeHui 60nToB (068eaeHo Kpyxkom). BHUMAHWE: Bo u3bexanme TpaBm v NOBPEXAEHNIA PEKOMEHOYETCS BbIMOMHATL PEFYIMPOBKY BbICOTHI BABOEM.
09 - Cm. n306paxenme. Ocnabbre BbilueykasaHHble 60NTbI C TOMOLLbIO MPUNArAEMOro LECTUTPAHHOO KIoYa Ha 6 MM 11 Fa@4HOro KMioya Ha 13 MM 1 OTperynmpyitte KONecHyio nnacTiHy
nof XenaembIM yrom. 3aTaHuTe 6oNTbI C NOMOLLBIO MPUAAraeMblX MHCTPYMEHTOB.
10 — Cwm. n306paxerme. Ocnabbre BbilueyKa3aHHbIe BUHTbI C NOMOLLBIO MPUIAraeMoro WeCTUTPaHHOrO KNioya Ha 6 MM 1 OTPeryupyiite NNacTuhy NepekmiodeHns nepesay nog
XenaembiM yrnioM. 3aTAHUTE BUHTbI C OMOLLbIO MPUAraeMblX MHCTPYMEHTOB. HacTpoiika 3aBepLIeHa 1 rOTOBa K MCMOMb30BaHMIO BaLLEN SNEKTPOHUKM. YIauHbIX FOHOK!

- Cm. n306paxeHie. A) CHumute pe3ndoBble pyuku NLR. AkkypaTHO CroxuTe CToMKy BHM3. CnoxuTe NOACTaBKY ANS MrpoBOro CTyna Beepx. b) Mpennoxute 3akpenwts pyuki NLR
€ pe3b00i B OTKPbITbIX BCTABKAX Ha CIOXEHHbIX CTOMKax. Mcnonb3yiite nnaHku ans opraqmsaumum kabenei pasmepom 10 x 380 mm, utobbi 3akpenuTs nopcrasky Wheel Stand lite 2.0 8
CAOXEHHOM MONOXEHNM.

NPEAYNPEXAEHUE

+ He ucnonb3yiite aneKTPOMHCTPYMEHTbI Ans COOPKY, MOCKOMbKY Ype3MepHas 3aTAXKa MOXET NOBPEAUTL paMy.

« He cxwumalite etanu Bmecte.

+ /136eraitTe nepekpeLLmBanms pe3b00BbIX INEMEHTOB.

+ Ecny Bac eCTb COMHEHMS, TPOCMOTPUTE BIAEO NO YCTaHOBKE (CM. QR-KOA HUXe Win CBRXMTECH C HaMK N0 afpecy support@nextlevelracing.com).

+ byzbTe 0COGEHHO OCTOPOXHBI NPY PEryNMPOBKE BbICOTbI MOACTABKY Ha KONecax. PeKoMeHayeTes Aenatb 310 BABOEM, UT06bI M30eXaTb NOBPEXAEHMI UMK TPABM.
+ Wheel Stand Lite 2.0 paccumTaH Ha konecHble 6a3bl 40 10 Hw.

20

Video Instruction: bit.ly/nirbuild

Tekerlekli Stand Lite 2.0 Kullanim Kilavuzu

Yarismaya baslamak icin istekli oldugunuzu biliyoruz! Talimatlara zaman ayinn ve iiriiniiniizii monte etmek igin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize etmek icin talimat kitapcigini
takip ederek kendinizi basarya hazirlayacaksiniz.

YARIS ONCESi KONTROLLER
UYARI VE MONTAJ iPUCLARI

+ Asir sikma cercevenize zarar verebileceginden litfen montaj icin elekrikli aletler kullanmayin.
+ Parcalari birbirine zorlamayin.
+ Disli parcalara capraz iplik takmaktan kacinin.
+ Slipheniz varsa kurulum videosuna bakin (asadidaki QR koduna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gecin)
+ Tekerlekli Standin yiiksekligini ayarlarken ekstra dikkatli olun. Hasar veya yaralanmay! nlemek icin bunu iki kisiyle yapmay! Gnerin.
+ Wheel Stand Lite 2.0, 10Nm'ye kadar Dingil Mesafeleri icin derecelendirilmistir.

Uriiniiniizle ilgili herhangi bir destegje ihtiyaciniz varsa liitfen giler yiizlii ekibimizle su adresten iletisime gecin: support@nextievelracing.com
UYARI BOGULMA TEHLIKESI
Kiiglik parcalar, 3 yasin altindaki cocuklar veya yenmeyen nesneleri agizlarina gétiirme egilimi olan kisiler icin uygun degildii.

BASLANGIC

01- Resme bakin. A) Cerceveyi dik konuma getirin. B) Disli NLR topuzlariyla sabitleyin.

02 I_ Resme balkm‘ Tekerlek Standini yan yatirin. Dengeleme Ayaklarini Cercevenin altindaki konumlara takin. Ahsap zeminleri korumak icin hali veya Tekerlekli Stand ambalajinin iizerine
serilmesi énerilir.

03 - Resme bakin. A) Tekerlek Plakasini Destek Plakasinin tizerine yerlestirin B) M8 20mm Soket Basli Civatalar, M8 Rondelalar ve M8 Flans Somunlarini kullanarak yerine sabitleyin.

04 - Resme bakin. A) Vites Plakas| Braketini M8 20 mm Soket Basli Civatalar ve M8 Rondelalar kullanarak Tekerlek Plakasina monte edin. B) M8 20 mm Soket Basli Civatalari ve M8
Rondelalart kullanarak Kaydirma Plakasini kurulu Destek Braketine monte edin.

05 - Resme bakin. A) Yaris pozisyonunuzu destekleyecek sekilde Cradle’l oyun koltugunuz icin uygun bir pozisyona yerlestirin. B) Verilen Kizak Montaj Braketlerini, M8 20mm Soket Basli
Civatalan ve M8 Rondelalan kullanarak sabitleyin.

06 - Resme bakin. A) Yanis pozisyonunuzu destekleyecek sekilde Cradle’i oyun koltugunuz icin uygun bir pozisyona yerlestirin. B) Daha saglam bir kurulum icin Cercevedeki her iki montaj
deliginde de M8 Civatalar ve Rondelalar kullanin. Not: Bu, kurulum adimi 10A'da goriilen Kizak katlanmasini ortadan kaldiracaktrr.

(07 - Resme bakin. A) Yukandaki Civatalari ¢ikararak Pedal Plakasi agisini ayarlayin, aciyi ayarlamak icin plakayr egin. Civatalari degistirin. B) Yukandaki Civatalari cikararak Pedal Plakasinin
konumunu ayarlayin, plakayi yeni konuma tastyin. Civatalan degistirin.

08 - Resme bakin. 6 mm Allen anahtarini kullanarak kiiglik ayarlamalar yapmak icin Civatalan gevsetin. Daha biiyiik ayarlar icin Civatalan diger Civata konumlarindan birine (daire igine
alinmig) tastyin. UYARI: Yaralanma veya hasan dnlemek icin yukseklik ayarlamalarinin iki kisiyle yapiimasi onerilir.

09 - Resme bakin. Sadlanan 6 mm Allen Anahtari ve 13 mm Anahtarla yukandaki Civatalan gevsetin, Tekerlek Plakasini istediginiz agiya ayarlayin. Civatalan saglanan aletlerle yeniden sikin.
10 - Resme bakin. Saglanan 6 mm Allen anahtariyla yukaridaki vidalar gevsetin, Vites Plakasini istediginiz aclya ayarlayin. Saglanan aletlerle vidalari yeniden sikin. Kurulum tamamlandi ve
elektronik cihazlariniz icin hazir. Mutlu Yarislar!

11— Resme bakin. A) Disli NLR Diigmelerini Cikarin. Dike g Direkleri yavasca asag katlayin. Oyun Koltugu Kizagini yukari dogru katlayin. B) Disli NLR topuzlarinin katlanmig Dikey Direklerdeki
aclk eklentilere sabitienmesini dnerin. Wheel Stand lite 2.0't katlanmis konumda sabitlemek icin 10 mm x 380 mm Kablo Yonetim Seritlerini kullanin.

UYARI
+ Asin sikma cercevenize zarar verebilecedinden liitfen montaj icin elektrikli aletler kullanmayin.
+ Parcalan birbirine zorlamayin.
+ Disli parcalara capraz iplik takmaktan kaginin.
+ Slipheniz varsa kurulum videosuna bakin (asagidaki QR koduna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin)
+ Tekerlekli Standin yiiksekligini ayarlarken ekstra dikkatli olun. Hasar veya yaralanmayi dnlemek icin bunu iki kisiyle yapmay onerin.
+ Wheel Stand Lite 2.0, 10Nm’ye kadar Dingil Mesafeleri iin derecelendirilmistir.

21




8 support@nextlevelracing.com

Navod k pouZiti stojanu na kola Lite 2.0

Vime, Ze touzite zacit zavodit! Udélejte si Cas s pokyny a podle tohoto privodce sestavte sviij produkt. Budete se pfipravovat na Uspéch tim, Ze budete postupovat podle navodu k piné
optimalizaci vaseho produktu.

PRED ZAVODNi KONTROLY
VAROVANI A RADY PRO MONTAZ

« K montazi nepouzivejte elektrické nafadi, protoze pfilisné utazeni muze poskodit ram,

+ Netlacte dily k sobé silou.

« lyhnéte se predmétlim s kiizovym zdvitem.

+ V'pfipadé pochybnosti se podivejte na instalacni video (viz QR kod nize nebo nas kontaktujte na support@nextlevelracing.com)

« PHi nastavovani vysky stojanu na kola dbejte zvySené opatrosti. Doporucujeme to provést ve dvou lidech, aby nedoslo k poskozenf nebo zranén.
+ Wheel Stand Lite 2.0 je dimenzovan pro rozvory do 10Nm.

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte nas pfatelsky tym na adrese: support@nextlevelracing.com
VAROVANI NEBEZPEC UDUSENI
Malé ¢asti nejsou urceny détem do 3 let nebo osobdm, které maji tendenci vkladat si do Ust nepozivatelné predméty.

START

01-viz obrdzek. A) Rozlozte rém do vzpfimené polohy. B) Zajistéte pomoci zévitovych knoflikdi NLR.

Ot2) _I Viz obrézek.kP(l)loite stojan na kolo na stranu. Nainstalujte vyrovndvaci nozicky do pozic na spodni strané rdmu. Pro ochranu dievénych podlah doporu¢ujeme polozit na koberec nebo
obal na stojan na kola.

03 - Viz obrdzek. A) Umistéte kotouc kola na nosnou desku B) Zajistéte na misté pomoci $roubi s valcovou hlavou M8 20 mm, podiozek M8 a pfirubovych matic M8.

04 - Viz obrazek. A) Namontujte drzak desky fazeni na desku kola pomoci Sroubu s vélcovou hlavou M8 20 mm a podlozek M8. B) Pomoci $roubi s valcovou hlavou M8 20 mm a podiozek
M8 namontuijte desku fazeni na instalovany nosny drzak.

05 - Viz obrazek. A) Umistéte kolébku do vhodne polohy pro vasi herni Zidli, aby podpirala vasi zavodni pozici. B) Zajistéte pomoci dodanych montaznich konzol na kolébku, Sroubi M8 20
mm s valcovou hlavou a podiozek M8.

06 - Viz obrdzek. A) Umistéte kolébku do vhodné polohy pro vasi herni Zidli, aby podpirala vasi zavodni pozici. B) Pro pevnéjsi instalaci pouZijte Srouby a podiozky M8 do obou montdznich
otvorti na rému. Poznamka: Tim se odstrani sklddani kolebky patrné v kroku instalace 10A.

07 - Viz obrazek. A) Upravte (hel desky pedalu odstranénim vyse uvedenych $roubd, naklofite desku pro nastaveni Ghlu. Vyménte srouby. B) Upravte polohu desky pedalu odstranénim
vyse uvedenych Sroubli a posurite desku do nové polohy. Vyménte Srouby. L

08 - Viz obrazek. Uvolnéte Srouby pro drobné tpravy pomoci 6mm imbusového Klice. Pro vétsi Upravy presurite Srouby do jedné z dalsich poloh Sroubd (zakrouzkované). VAROVANI:
Doporucujeme provadét nastaveni vysky ve dvou lidech, aby nedo$lo ke zranéni nebo poskozeni.

09 - Viz obrdzek. Uvolnéte nad Srouby pomoci dodaného 6mm imbusového klice a 13mm Kiice, nastavte kotou¢ na pozadovany thel. Utahnéte Srouby pomoci dodanych nastrojd.

10 - Viz obrdzek. Uvolnéte vySe uvedené Srouby pomoci dodaného gmm imbusového klice a nastavte fadic desticku na pozadovany dhel. Srouby znovu utdhnéte pomoc dodanych
néstroju. Nastaveni je dokonceno a pfipraveno pro vasi elektroniku. Stastné zévodént!

11 Viz obrézek. A) Odstrarite zavitové knofliky NLR. Jemné slozte sloupky dolti. Sklopte kolébku herni Zidle nahoru. B) Navrhnéte zajisténi zavitovych knoflikli NLR v otevienych viozkdch
na slozenych sloupcich. K zajisténi Wheel Stand lite 2.0 ve slozené poloze poutijte prouzky pro sprévu kabeld 10 mm x 380 mm.

VAROVANI

« K montdZi nepouzivejte elektrické nafadi, protoze piilisné utazeni mize poskodit ram.

+ Netlacte dily k sobé silou.

« lyhnéte se predmétlim s kiizovym zdvitem.

+V'pfipadé pochybnosti se podivejte na instalacni video (viz QR kod nize nebo nds kontaktujte na support@nextievelracing.com)

+ Pfi nastavovani vysky stojanu na kola dbejte zvySené opatrnosti. Doporucujeme to provést ve dvou lidech, aby nedoslo k poskozeni nebo zranéni.
+ Wheel Stand Lite 2.0 je dimenzovén pro rozvory do 10Nm.

22

Video Instruction: bit.ly/nirbuild

Instrukcja obstugi Wheel Stand Lite 2.0

Wiemy, ze nie mozesz sie doczekac, aby zaczac sie scigac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ produkt. Postepujac zgodnie z instrukcja, aby w
petni zoptymalizowac swdj produkt, zapewnisz sobie sukces.

KONTROLE PRZED WYSCIGIEM
OSTRZEZENIA | WSKAZOWKI MONTAZOWE

» Do montazu nie uzywaj elektronarzedzi, poniewaz nadmierne dokrecenie moze spowodowac uszkodzenie ramy.

+ Nie Sciskaj czesci na site.

+ Unikaj krzyzowania gwintowanych elementéw.

+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym (zobacz kod QR ponizej lub skontaktuj sie z nami pod adresem support@nextlevelracing.com)

+ Zachowaj szczegdlng ostroznos¢ podczas regulacii wysokosci stojaka na kétkach. Sugeruj robienie tego w dwie osoby, aby unikna¢ uszkodzen ub obrazen.
+ Wheel Stand Lite 2.0 jest przystosowany do rozstawu két do 10 Nm.

Jesli potrzebujesz pomocy dotyczacej swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com
OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIENIA
Mate czesci nie dla dzieci ponizej 3 lat i os6b, ktdére maja tendencje do wktadania do ust niejadalnych przedmiotéw.

POCZATEK

01- Patrz ilustracja. A) Rozt6z rame do pozycji pionowej. B) Zabezpieczy¢ za pomoca gwintowanych pokretet NLR.

02 - Patrz ilustracja. Potoz stojak na kotkach na boku. Zamontuj nozki poziomujace w miejscach na spodzie ramy. Zaleca sie potozenie na dywanie lub opakowaniu na stojaku na kétkach w
celu ochrony drewnianych podtdg.

03 - Patrz ilustracja. A) Umie$¢ ptytke kota na ptycie nosnej B) Przymocuj za pomocg $rub z them gniazdowym M8 20 mm, podktadek M8 i nakretek kotnierzowych M8.

04 - Patrz ilustracja. A) Zamontuj wspornik ptytki zmiany biegdw do ptyty kota za pomoca $rub z them gniazdowym M8 20 mm i podktadek M8. B) Zamontuj ptytke zmiany biegéw do
zainstalowanego wspornika za pomoca $rub z them gniazdowym M8 20 mm i podktadek M8.

05 - Patrz ilustracja. A) Umies¢ podstawke w pozycji odpowiedniej dla Twojego fotela do gier, aby wspierac Twoja pozycje wyscigowa. B) Zabezpiecz za pomoca dostarczonych wspornikéw
montazowych kotyski, srub z tbem gniazdowym M8 20 mm i podkfadek M8.

06 - Patrz ilustracja. A) Umies¢ podstawke w pozycji odpowiedniej dla Twojego fotela do gier, aby wspiera¢ Twoja pozycje wyscigowa. B) Aby uzyskac bardziej sztywna instalacje, uzyj srub
M8 i podktadek w obu otworach montazowych ramy. Uwaga: wyeliminuje to sktadanie podstawki widoczne w kroku instalacji 10A.

07 - Patrz ilustracja. A) Wyreguluj kat ptytki pedatu, usuwajac powyzsze Sruby, przechyl ptytke, aby wyregulowac kat. Wymieri sruby. B) Wyreguluj potozenie ptytki pedatu, usuwajac
powyzsze Sruby i przesun pytke do nowej pozycji. Wymien Sruby.

08 - Patrz ilustracja. Poluzuj Sruby w celu dokonania drobnych regulacji za pomoca klucza imbusowego 6 mm. W przypadku wigkszych regulacji przesun $ruby w jedna z pozostatych
pozycji $rub (zakreslonych kotkiem). OSTRZEZENIE: Zaleca sie regulacje wysokosci w dwie osoby, aby unikna¢ obrazen lub uszkodzen.

09 - Patrz ilustracja. Poluzuj powyzsze sruby za pomoca dostarczonego klucza imbusowego 6 mm i klucza 13 mm, wyreguiluj ptytke kota pod zgdanym katem. Dokreci¢ Sruby za pomoca
dostarczonych narzedzi.

10 - Patrz ilustracja. Poluzuj powyzsze Sruby za pomocg dostarczonego klucza imbusowego 6 mm, wyreguluj ptytke zmiany biegéw pod zadanym katem. Dokrecic Sruby za pomoca
dostarczonych narzedzi. Konfiguracja jest kompletna i gotowa do podtaczenia elektroniki. Szczesliwych wyscigéw!

11 - Patrz ilustracja. A) Wymontuj gwintowane pokretta NLR. Delikatnie zt6z wsporniki w dt. Zt6z podstawke do fotela do gier w gdre. B) Zasugeruj zabezpieczenie gwintowanych pokretet
NLR w otwartych wktadkach na ztozonych kolumnach. Uzyj paskow do zarzgdzania kablami o wymiarach 10 mm x 380 mm, aby zabezpieczyc stojak na kotkach lite 2.0 w pozycji ztozonej.

OSTRZEZENIE

+ Do montazu nie uzywaj elektronarzedzi, poniewaz nadmierne dokrecenie moze spowodowac uszkodzenie ramy.

+ Nie Sciskaj czesci na site.

+ Unikaj krzyzowania gwintowanych elementow.

+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym (zobacz kod QR ponizej lub skontaktuj sie z nami pod adresem support@nextlevelracing.com)

+ Zachowaj szczegdlng ostroznos¢ podczas regulacii wysokosci stojaka na kétkach. Sugeruj robienie tego w dwie osoby, aby unikna¢ uszkodzen ub obrazen.
+ Wheel Stand Lite 2.0 jest przystosowany do rozstawu két do 10 Nm.

23




8 support@nextlevelracing.com

2.0 s

48 s i g ol oSl o s ol i i) i il Ol g o 5 kol 0] i o s .
Sl i gl

2l paliaig pisd

+ ey ol byl s Jf 5052 ol oSes il § b3yl oV 22l 4l S Glgol PIRE R

+ 89l pae \_)>)”h_\y/wl]

+ dsblazall joliall by iz,

» Codill s @oly el § S 3] (e by ol ol ool dsy pudl bl 30 @21 support@nextlevelracmg com)
d; W 9|)_;@J|\,~\;>.J meﬂ.\;ﬁhﬁ“ JG| db.v.” JAB&LOJ)IMM)J}J\UALU)A Cy

heel Stand Lite 2.0 5o (g 10 J] llgb b Gl lxsll aclsd).

I 3939)l ity JLai¥l oy eloniio yoguasy pcd g\ Jld>bu S 13]: support@nextlevelracing.com
SUiSYI g3 o i
2401581 § W o 5 sl piog) o ) 381l of lgia 3 0 09 JW) diuasa 5 Byl Y.

l.u
01 - sl elusialy ol (O aaians 209§ byl il ( i Sygall L;l ¢92yJI NLR ¢J9JAI
02 - duisdl Oluol dlasd Ol Jol> g 9I bl e izl 60_9: Syl J.ml 83994l plﬂlgmwl ;l.\slw»s RO EY| J;usssJ doc gog bgall Jl g9l
03- L,MMJ\ i) ysbuno olusialy o § i o8 (0 cdll dog) Je dosll dog) o (1 Gygall U] g5 M8 Yy «pa 20 olio M d8l5JI Jmlyog M8
04 - puisall I)NLM Azl dasll dog) Je &l J36 dog) dales Sy 28 (1jgall U] 92! M8 s o 20 olio MB. il yobua plasil didall acdll daley e &l J86 dog) LuSyo 28 (0
uadall M8 &g o 20 olio MS,
05 - guusdall |_)_;«ALM_9 cdydgiall Joldl cands LS plusiuly U«.OLJL\/)S(U o oIl Gl 223 pc) &b ol ol o8 s 29 § agall ( Bygall U] £92)I M8 cYlutg 0 20 uuLQA M8.
06 - Yty ol pusial oo 581 Sy e Jgandl (0 ch polsdl Gludl 209 el &y yolsd] olshl 6\»)&1 ol 3 ®o38 .\QAJ\ Fo (I 0)9.@];'0' Jl g9l M8 4b9>JA Bl Je il 62838 §
Cutdl Bghs § dogs gxlwlubwuabdlgl I,\m@
07 - Jlasiad wo2l googall U] doglll yg ol I L oy e dulgll dog) ige ol (0 eldl Jlusial gl bawcd el doglg S U;\)Jl Al @b pe dulgll d>g) &igly ol (1 .8ygall ] Ey)”

U.C
08 - go gyl O ezl o313 (il dbbon) 65391 il ol ol U] el oy 48 551 s e o 6 ol (ol i szl il Class Y (il el 4 ysell ) &?)n
| ol oyl Ciod s
09~ ygall gVl ol by acl dugllall doglyl e Al o) bl ¢ o 13 oy liog s 6 ol i slasical o] 1 iy 56 gl [l gyl
10- detus Glaw Ly &3] i Bl pucly s JA.SI yigiall 0loMu 2l by el doglball st e ésiodl J5b ool bl o 6 ol 2 St il o Gl ol 58 gl [l g2l
1 il Ay 58 (1.ygull g NLR i s 8 (0 el ) sl o o 5y sl o 8 gl LR 51 il po oghall gleill” Jc dogiaal um»w@uw
obaall 2ol 3 20 oY Aol Job> (xold 0 380 X 00 10 galia G,

i
+ ey poldl Yl s Jf 5052 ol Ses il § b3yl oV o2l 4l S Glgol PIRE [ RCRE
+ 89l pame \_)>)”h_\y/wl]
+ dsblazall joliall by iz,
» Codill s @oly el § S 3] (e by il ol ool dsy pudl bl 30 @21 support@nextlevelracmg com)
d; W 9|)_;@J|\,~\;>.J meﬂ.\;ﬁhﬁ“ JG| db.v.” JAB&LOJ)IMM)J}J\UALU)A Cy
heel Stand Lite 2.0 5o (g 10 J] llgb b Gl lxsll aclsd).

24

Video Instruction: bit.ly/nirbuild

Wheel Stand Lite 2.0 fER 358345

A TEE B R R & BT R Bl SR R R A E AR R mo IR AT M (L0 o, (BRI e
FANE

EEMARRT

d%%ﬁ%%iﬁig\ TR, RSB A MER,

XEEE/ H%A{ULET Eo

- BRARINRINE, R

IESER, ENELEAN (E'F??ZZEE% SRR support@nextievelracing com)

R ¢@§E%E3T§$§>H Do Xﬁﬂ/‘rtﬂ%‘%ﬁa AR o

+ Wheel Stand Lite 2.0 ETE X IR AN 10NM,

R EEEEM M, ERRHN VB - support@nextlevelracing.com

ELERRR

NHERER 3 FUTH) | B AR TR T TRBNIRBABENA,

A )

01 - SIET.A) FHEREF EETIE, B SRR NLR fellETE,

02 - BIE R R FHE TR R B ERE S E, B AN E K IRDE L, LURIPAIR

03- SIS A) SATNEI AR - B) 4553 M8 20mm I/~ BHRAE, Me 281 Me A= BB B, -

Oﬁfﬁﬂ]ﬁomﬁﬁm Ozﬁrﬁ/\ﬁﬁzﬁﬂwﬂjhﬁ@ ﬁi;&%J ﬂc 5 B 20 XA BRI NS B LR B D R R

05- 2B A) 52 5] i*‘g ﬁﬁuphig” IHELAB) ﬁﬂ‘%ﬁm REIRMB 20mm 9/ AR Me REEE, B B
06‘;%)@% oA) R AMATE, WS RENIRIE,.B) A T BERMRE, BRI MR ER M RN 2B, 1B THRERESE 100 PEHINS

- Z2IERCA) i L8, BEER ﬁx,'ﬁﬂﬁé‘, FRAL, ERRIL.B) 5 L7 i, BRI \_J/D/KTFK%IU¢?§0E}ﬁiﬂﬁfioi+ -
08 2R, /ﬁﬂwm/\/ ARFIARIBHTHIE NSHTRARE, FRBLREAMRLUE — BER) L5 BIHER M NATEERE, LBREHIHRT,
09- 2 A, SR omm K& FH13 mm}&ﬁﬁﬁ@%; HeRERERBZAE. BAR #E\JIE%H L&,

lO t‘ﬂ]m@‘ﬂﬁﬁT6mﬂﬁ/\ﬁ$§?ﬁﬂi Yf] };él ﬂ PTﬁﬁﬁxox }1 \‘ —%ﬁ T‘%ﬁﬂo ‘EE;T%?E'?W %:HA‘;”

l - //.b]w;éﬁ%ﬁ%ﬁf’? U NLR e R R T & 1 ) BTS20, B) BIUHRAUNLR niﬂ[kﬁpéﬂﬂzﬁ TR AL 10mm x 380mm B4 SRS Wheel Stand
ite 20 BIEEHTEME,

o g4
=]

=

EDRR R IEHTAR HNIEIr AT RRIFER,

Xg% J g/\_’_uk}ﬁﬁ Eo

BRNEINAINGA,

VBRI, ENELEA Wrﬁ? AISECRA ) support@nextlevelracing.com)
R ’B?E%Eﬂ\ BRI, LR,

+Wheel Stand Lite 20 WEUEREHEAS 10Nm,

25




support@nextlevelracing.com




